Tenaris

Tubos de Acero de Meéxico, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Nomberuimen Page | Pagina o295 500 1128 fos
05024920 1/4
DateDia:  21/10/2005
Customer | Clignta

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer's Order / Cliente Orden - ltem N*

Customer's Reference /| Referencia del cliente

Manufacturer's Works Order N° [ Confirmacitn de Venta

081656/01
Manufaciure Process | Proceso de fabricacion Product Type [ Tipo de producto Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spectiication | Normas o especificaciones Steel Grade | Grado de acaro. Ends | Extremos. NORMAL BEVEL
API SL/ASTM Al06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones

323.90 X 9.50 MM
12 3/4 X 0.375 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad

12 Pcs/pz

Nominal Weight | Peso Nominal
73.65 KG/M
49.61 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

N: Normalized | Normallzado

Rec: Strip specimen | Rectangular

T: Transverse | Transversal

Max: Maximum | Maximo

LM Maximum | Maxima Longitudinal

A: Annealed | Recocido

Cil: Round bar specimen / Cilindrica

TA: Room Temg I Temg Ambi
Obt: Obtained | Obtenido

TMin: Transverse Minimum | Minimo Transversal

Specimen conditon Specimen dimensions Test Y. 5 u.TSs. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Linit / Unidad 1 Elongation
Heat N* | Sample N*] Ls T | Type Size Area Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N | Muesira N° Tipo Ori Tamafio Seccion de |Eul 0.5%
mm mmz2 ENSayo Required'Requendo Required | Requerido Required % in 2 inches
TMin: [ TMin: htin % = AP
TMax: Tha:
LMin: 29.50 LMin. 42.18 Max Obt
C L Max: L Ma: %
24863 17152 |C/B| ST |[Rec | L | 38.10 x 9.50 ]361.95 TA 34.41 54.47 0.63 40
24863 |17153 |c/B| ST |Rec| L | 38.20 x 9.80 [374.36 TA 36.95 55.77 0.66 38
Ls:L of the sample / L ion de la CIB: Body | Cuerpo RIU: Upset | Recalque TT: Heat Treatment | Tratamiento Térmico
Tra: Speci with heat at Lab y | Probeta tratada en laboratorio NR: N and Temp 1N y TR: Q 1

SR: Stress Relief | Relevado de Esfuerzo

Ori: Orientation | Orentacion

EUL: Extension Under Load Method

¥.S.: Yield strength | Fluencia

TMax: Transverse Maxi | Maximo Transversal

5T: As Rolled | Sin Tratamiento
L: Longitudinal | Longitudinal
UTS: Ulti
LMin: Logitudi
Min: Minimum | Minimo

and Tempered / Templado y R

thiR

tensile

| Mi | Minimo L itud

This s o certify that the products ©
Tanaris' @ stamped. In cano tha owner o
This cenificats i not & declamtion

Esta documento cerifica que los productos descrilos sogul fusion

¥ U be used as & declarstion of ongin

n #o with the

Tenaris (werde ) asth mpeso en b hojs

wa s mousido con ke sspecificacion de referencia y satminoe os

refaranced and moets the mquirements in all respects. Thi= cartficate = issued by » com

orized system and # s valid with slectronic signature On Iha onginal cerificate the trade-mark green colored
Intrification will ba subjected o the law

q Exte ¢ e et un sistema

En caso de que &l possedor del oftiicads eniregue uns Hlocopa dal miame, debert garantizsr ia conformidad con el onginel, y s hace reaponsable por cualquemr uso tiegal O indebido  Cusiguiers ahteracsin ywo [alsificacion sem suetn a ia lny
Este carificade no es, ni puede sor usado, coma wha declamcan de ongen

¥ o valida con firma slectrinics.  En sl cantificads onginst &/ logatipe

_ IICA 77T 04 0




Tenaris

Tubos de Acero de México, S.A
Km 433.7 Carr. Mexico-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

52) 2 1
CERTIFICADO DE PRUEBAS EN FABRICA NumberNmero Page | Pigns; (52) 229 969 1120 fax

05024920 214
pateDia:  21/10/2005

Customer / Cliente:  PLESA AMAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - item N* Customer's Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacin de Venta

081656/01

Manufacture Process | Proceso de fabricacion Product Type | Tipo de producto Surface ! Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones Steel Grade | Grado de acero. Ends | Extremos NORMAI, BEVEL

API SL/ASTM A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions { Dymensiones. lLength | Longitud. (Quantity ( Cantidad 12 Pcs \UN Neminal Weight / Peso Nominal

323.90 X 9.50 MM 6.00 / 6.50 MTS 73.65 KG/M

12 3/4 X 0.375 INCH 19.70 / 21.30 FT 49.61 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada Required /Requerido HRC Heat/ Colada: Required [Requeridc  HRC
24863 i, Max 22.00 24863 Min Max 22.00
—mm_.._mmh_?_cmm:.m 17152 _m:o__m-_. —mm_._._m_.m_.,._cmmﬂ_.m 17153 _m_._a Ext
Cuiadran! Aver Quadrant Aver
Cuadrame 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OD/DE J78.0 |78.0]78.7 |78.2 1 ODVDE 79.9179.5]78.1]79.2
Unit / Unidad MWIC 79.3 |75.0|78.0 |78.8 Unit / Uridad MWIC 79.2]79.0[79.9]|79.4
HRb _Ig_lq.x 76.6 |78.4175.7 |78.2]0.6 HRb 1D 79.4179.6179.7]79.6]0.4
Pipe N® / Tubo No: Jrs: c/a Jrre sv [pipe H° / Tubo wO: Jus: c/a Jrre st
Min: Minimum [ Minimo ID/DI: i | Did Ls: L tion of the phe | L n de la Tra: Sp with heat reatment at Laboratory / Probeta tratada en laboratorio
Max: Maximum | Maximo Aver.: Average CiB: Body | Cuerpo NR: N: and Temp 1 1 N lizado y R idh A: Anncaled | Recocido
OD/DE: Outside Diameter | Diametro extemo Prom.: Promedio RU: Upset | Recalque TR: Or hed and Tempered | Templado y R il SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation | Varacién TT1: Heat Treatment | Tratamiento Térmico N: N lized | Normalizado  ST: As Rolled | Sin T QIT: Quenched | T

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

-
Haat N" Sample N* Fi ing Test
Colada N” §_Muestra N° Ensayo de Aplastamiento
24863 (17152 GOOD/BUENO
24863 17153 GOOD/BUENO
This iz fo cadify that the products described hers in ware manufaciured, sampled, lesked, andior inspeced in accordance with the specification refarenced and mests the requimmants b all respects This nadificate s msusd by 8 computarized system and i s wlid with slectronic signaturm . On the ongnal cenificats the tmde-mark grean coleed

Tanans is siamped. In case the owner of the o certificate would misase a copy of A, he musi afiest i canformity to the onginal one. teking upon himself the msponsibility for any unlewful or not sllowsd use. Any altaation andior fatalication will be sutyecisd 1o the l=w

be used =5 & declartion af ongin

This certificate is not & declamtion of o

Este docummnto cerifica que ks producios descrios squl fuemnn 3 o

dos da sousrde con la sspeciicacitn de refemnos ¢ safisface oS comespondisntas requermmientos.  Este cedificado so amite M Un Sisbema

W y &5 walido con lirms skectranica.  En ef cenificedo onginal &l logotipo
Tenars (vards) estd impesc en la hoa  En caso de que el del

antregue une i del mismao, deburd gamarvizar la conformudad con el onginal, y se hace msponsable por cualquier uso lagal o ndabido  Camiquies alleracion o falsificacion sen sujta o o oy

Ests corificads no &3, 1 puede ser usado, como une declarsnon de ofigen

_ DICA 777 04 Q)



Tenaris

Tubos de Acero de Mexico, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page / Pagina (52) 229 989 1120 fax

05024920 3/4
Date/Dia: - 21/10/2005

Customer / Ciente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - ltem N* Customer's Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta
081656/01
Marufacture Process | Procesao de fabricacion Product Type | Tipo de producto Surface | Superficie
SEAMLLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones Steel Grade |/ Grado de acero Ends | Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length / Longitud Quantity | Cantidad 12 Pcs/pz Nominal Weight | Peso Nominal
323.90 X 9.50 MM 6.00 / 6.50 MTS 73.65 KG/M
12 3/4 X 0.375 INCH 19.70 / 21.30 FT 49.61 LB/FT
CHEMICAIL COMPOSITION / COMPOSICION QUIMICA.
Comy i o =
c Mn Si Cr Mo s P NI v Cu Al Sn As S$1 52
X 100 X 1000 X 100
Heal H Max
|Colada Min
Sample N° |P Max] 25 | 120 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Muestra N° Min} 25 | 10
24863
17152 P 21 91 19 6 2.1 3 11 50 0 127 20 ;] 4 0 o 26 1] 67 0 25.8
17153 P 22 91 19 6 2.102.9 12 50 0 128 20 B 4 0 0 27 0 67 0 25.9
H: Heat | Colada P: Product / Producto _
S1:SUMA Nb+V+Ti S$2:SUMA Mo+CreNi#Cu+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure | Presion Time! Tiempo Results | Resultado
Unit/ Unidad. Value/ Valar Seconds | Segundos
PSI 2100 5 satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ2

Manufactured by / Fabricado por.
Steel making process / Fabricacidén de acero.
Eléctrico-Horno de Afinacién-MAquina de Colada Continua. Acero calmado con aluminio.

TAMSA

Elecfric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Arco

Esta documento oarifica que

Tanaris (vern) esth mpreso

Tanans' is stampad. In case e o

Thes cedificate 1s not a declamio

sriginal cerficaln would rlense s copy of 1, he must atiest 1= conformity 1o the onginal one, taking upon himsel the rosponsbility for any unlswful or not aBowed use Any altamtion

& descrins aquil fuson mamdncturmndos

cja. En caso da quae of poseador dol oo ficac

This is 1o cartify that the products described hers in wem manufaciursd, sampled. teslud, andior i

oF mivy it be used as a declambion of ongin

Esta cadificado no e, ni puede ser uasdo, come na declamaan de ongan

1zed system and i is valkd with slectronc signature O tha original cartificate the trade-mark gresn colored

coionados de souerdo con le especificacion de ref

pia dal misme, debar gamntizer ls conformids

with the specil refamrced and mests the requirments i all respacts. This cerficats = zsued by »

iffication will be subjected 10 the law

rencia y satisfncs los cotmapondisies requen # rhediants U sam compulanmado y e vahdo con firma alectrinica En el anftificade onaginal sl logotipa

on ¢l ongmnal, y sa hace meponssble por cual r afarscidn yo falsificacikin e sujsta s ia lay
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q q— Tubos de Acero de México, S.A.
m:m m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México
- —_— (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina (52) 229 989 1120 fax
05024920 4/4
pateDia:  21/10/2005
Customer / Ciente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ltem N°* Customer's Reference | Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
081656/01
Manufacture Process | Proceso de fabricacion Product Type | Tipo de producto Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones Steel Grade [ Grado de acero. Ends / Extremos NORMAIL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/59/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
ﬁv_im:m.o:u { Dimensiones Length [ Langitud. Quantity | Cantidad 12 Pcs/pz Nominal Weight | Peso Nominal
323.90 X 9.50 MM 6.00 / 6.50 MTS 73.65 KG/M
12 3/4 X 0.375 INCH 19.70 / 21.30 FT 49.61 LB/FT

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

Material free from Mercury contamination / Material libre de contaminacién de Mercurio

Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidém * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-97

TAMSA REF: 565049

TAMSA QUALITY DEPARTMENT SIGNATURE

JgaLiTy CERT WPION DEET
; . CER TCACTON DE 1DAD

AVILA -

e

RESPO

Quality System Cerified
N* 110850

This i= 10 cartify that the products dencribed hers in wers mansfacires, sampied, losied, andior inspectad 7 accordonce with the spechication referenced and maeats the reqursmsnts it 11,!-!!2. This coriticata s esued by & computarized system and il & valkd with slecironic signature  On the original certiicate the rede-mark grean coloned
Tenars' s stsmpad . In case the cwner of the onginat certficale would mlease a copy of 4. he must atiest §s cosformity 1 the origingl one, tzking upon himsell the responsibiity for any unlawlut or not sliowsd use  Any dlembon andior falsification will be subjeciod io the L
This centilicate ks not a declamtion of origin nor may @ be usad as = doclvmtion of ongin =

Este documanto owrifica que lox producton desoning aqul fuemn 3 dos yia insp i mcuerdo con ls especilicacibn da referenos y setisface los reqL! oe  Este il e aanite i un séstoma ¥ &3 vahdo con firma slectrdnica.  En al canficedo onginsl 8l logotpo
Tanars (verde) estl mpieso a0 ls has  En caso de que el poseedor del cenflicado entregue una iotocopia del mismo, deberd gamntizer ke conformidad con el onginal, y se hace respongsile por cuslquier usa legal o indebido. Cualguer alleracidn o (alsificacidn sark sujets & 1s ey
Esto cerificada no es, ni puede ser usade, como uns declaracidn de ofigen. _ DICA 777040




